

紡織實驗室

Test Report 報告號碼: TX21152C/2017 /LI 日期: 2017 年 03 月 08 日 頁數: 二 之 一 頁戴壟科技股份有限公司
台北市大安區敦化南路一段 337 號 6 樓

我們依照客戶的要求, 根據申請者送交的樣品進行測試如下:

樣品敘述 : 一塊平織布

顏色 : 棕色

成份 : 棉

布重 : 409g

申請者 : 戴壟科技股份有限公司

收件日期 : 2017 年 02 月 16 日

測試週期 : 2017 年 02 月 16 日至 2017 年 03 月 08 日

測試項目&測試方法 : 依申請者要求進行下列測試

測試結果 : 請參照下一頁結果

備註: 此份報告的測試結果摘錄自報告號碼 TX21152 /2017 /LI, 日期: 2017 年 03 月 08 日。

台灣檢驗科技股份有限公司

張家豪

張家豪
副理

"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 3 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

紡織實驗室

Test Report 報告號碼: TX21152C/2017 /LI 日期: 2017 年 03 月 08 日 頁數: 二 之 二 頁

測試結果:

1. 雨水測試 (依美國紡織化學協會 AATCC 35 - 2013)

測試結果 (克)

個別讀值 (水洗 50 次*)

| | |
|----|-----|
| 1. | 2.6 |
| 2. | 2.0 |
| 3. | 1.3 |

測試環境: 於 600mm 最高水位下噴水 2 分鐘

測試要求: 美國海關規定當考慮為防水布時最大吸水量為 1.0 克

* 水洗條件: 依美國紡織化學協會 AATCC 135 - 2012 - (1)IIA - 水溫 80±5°F
機器洗 - 高溫烘乾 - 洗 50 次

2. 潑水測試 (依美國紡織化學協會 AATCC 22:2014)

個別讀值 (水洗 50 次*)

| | |
|----|----|
| 1. | 95 |
| 2. | 95 |
| 3. | 95 |

等級: 100: 表面沒有濕潤
90: 表面稍有濕潤
80: 表面呈分散水滴狀之濕潤
70: 表面大部分有濕潤
50: 表面全部均有濕潤
0: 表面完全濕潤

* 水洗條件: 依美國紡織化學協會 AATCC 135 - 2012 - (1)IIA - 水溫 80±5°F
機器洗 - 高溫烘乾 - 洗 50 次

*** 結 束 ***

"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 3 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."